0412-972

VY MVT 242 XXF Y b T0RFRSETIV EBINHRAE
Shuttle plus +2 XX kit 70th anniversary model Additional manual

B O REeEOR—&IREEEVNHITOALZRICEH I TSWET,
B COHBABUINT YL Y RZETL—R STTRART— Ny TU—AhTL—h 212XV B

BeXvECORMIFICETAEFDAELSTVET,
SrMVT I Z+2BREREAE D& T2 EEH A CHLETT o TR EL,

W/ S—VUZXNMIBEILTIE v LTS A+ 2BUREHEAZ # G T ALY,

B Thank you for purchasing this Hirobo product.
B This manual is only for assembling Bearings,Stabilizer blade, Radius stay, Batterry mechanical
plate, main gear, tail fin stabilizer and cabin sections.
Please use instruction from this manual instead of instructions from Shuttle plus +2.
B For parts list, check parts list section from Shuttle plus +2 instruction manual.

I bIVT S A2 IR EHEAE
Shuttle plus +2 Instruction manual

¥ MVT 7242 XXE Y b TORERSETV BMHAE
Shuttle plus +2 XX kit 70th anniversary model Additional manual

1 TLAN—RZ—L/N—TIVO L IN—DFAIL  covevverrerrereereeneens P 11
Elevator, aileron lever assembly

2 )"]"/7l/—/A0),!f¢Hl'_L e e P 11
Main frame assembly — | —

3 :ll/7|\[:°‘79:l//(—§|30)fftﬂ_\_z .......................................... P12
Collective pitch lever assembly

5 -Ij—_7j—\7r7‘/r\0)%ﬂl'z ................................................... P 13
Servo mount assembly

7 X’f‘/¥’\"@ﬂiﬁ' ......................................................... P 14
Main gear installation

8 @71./3/17r7|\§|30)ﬁaﬂ_\—'z ............................................. P 14
Wash-out assembly

9 j‘l/_p,-k)[,g‘_g)%ﬂi ................................................ P 15
Blade holder assembly

11 :/_\J_JEBO)%H_\JZ ...................................................... P 16
Seesaw assembly

12 Z?ti'f"j’-ﬁﬁ@ffﬁﬁ ................................................ P 16
Stabilizer assembly

13 A—2—~yRE/IFy 2T INES/ R Ty 2 TL—bEBDERAT - P17
Rotor head,wash-out and swash plate installation

16 7—-._)[,/\7:/"%7“%[30):.&11;]- ............................................. P 19
Tail housing installation

17 7_‘—)[/7“—.&/\‘"]'700):@17]' ............................................. P 19
Tail boom pipe installation

22 7_'_—)D7‘—A7“|/—Z‘E.IB®¥H_\"Z ....................................... P 23
Tail boom brace assembly

23 )_%gg)ﬂyﬁ- ............................................................... P 24
Tail fin stabilizer installation

37 ﬂF'\"E‘/@EYﬁ' ......................................................... P 37
Cabin installation
IN—"JI AR ceeeeeeeeeiiiiiiiiiiiiiiiiiiiiieee P. 57, 58, 61~64
Parts list

=
=




2. ¥iiI¥R Assembly

ILAN—42—L/N— - T)LO> L I/N—O#AT

Elevator, aileron lever assembly
-~ A
M2X8PH ..o 5 Brg.¢3X¢6X2.5FZ7 @58 — )V
: : \ 5 ball
OS5 =V o 5 @ M2X8PH
05 ball 8 . %La
—— FLV 2 $2X15.8 ABlT L N—%—nvy R 0,
o C—3 Needle pin 92X15.8 A-type elevator rod @~ Bre.s3x06X2.5F77
2X15.8=— KLV .. 1 LA
02X15.8 needle pin ” FW ¢3X¢4.5X0.5T
IS ILNR—F—LN— @5 K — )V
w Bre.¢5X¢8X2.577 Elevator lever 95 ball
EYU Y704 oo, 1 M2X8PH
E-ring 04 N (\ a/
MOXSPH P > 3 FW g5X¢7X0.3T
. ILR=F—=Tx 7}
g5 — )l >, Elevator shaft Brg.g3X¢6X2.5FZZ
@5 ball ™ M2X8PH
Brg.05X08X2.5Z7 oo 2 Bra.gSX8X2.57Z Q{ 65—
O | /@ - FW ¢3X04.5X0.5T S 05 ball
FW 03X@4.5X0.5T ..ocoose.... 4 o MXSPH o \Rﬁﬂ
EV ¥ 7 ¢4 ~ A
Eﬂ E-ring ¢4 - }}
@5 — )b
Brg.e3Xe6X2.5FZZ ... 4 85 ball
@ ﬂ Brg.¢3X¢6X2.5FZZ
FW 05X07X0.3T wovvveer. 1
NG 4
—e
2 A4 T L—LDWEL — | —
Main frame assembly — | —
M3X12/ILTS N
Ve ~ M3X12 countersunk TS %?I:Iu/t]\
Brg. 08X019X6 ST AAT—
@ 'IlIIIIIIllIIIIIIIIIIIIIIIIlllllllllllllllllllllll Froyy &A @/ Radius stay
Cabin lock
M3X26MMAY e 6 M3F vk
M3X26 countersunk screw M3 Nut
M3XI121ITS
<:> DWMNMW M3X12
countersunk TS
M3XI21ITS oo 10
M3XI2TS TR RN MIX3S L
O | Coss member M3X 38 Elevator lever
NN Brg. 08X019X6
M3X38EAY 1
M3X38 worm screw N M3X12[ITS
. M3X12
7 N @ countersunk TS
Y52 N .
Miiu? 6 | Msxiamts M3X38 4%
M3X12 countersunk TS M3X38 worm screw
@ X4 7L—24 (R) . {
‘ |Z| Main frame (Right) IrATT LR
Brg.08Xe19X6 3 Gyromount
rg.08X019X6. ..o, N maxa6im s
M3X26 countersunk
I o =
N J U2 A Y IN—M3X38
M3X38Z7 A A IN— .. 2 / Cross member M3X38
M3X38 cross member
J M3XI2IITS

M3X12 countersunk TS

ALy TL—Ah (L)
Main frame (Left)




aLy bEY FLIIN—EROHIL
Collective pitch lever assembly

~

(© (mm

o5 R —
@5 ball

©

M2+ v b
M2 nut

O

717 —06X08X3.5
Collar 06X08X3.5

€ (jmmmmmm

M3X14PH

O

Brg. 06X010X3ZZ

() |

FW 93Xe9X1T

O |

FW 03X04.5X0.5T

O

FW 06X08X0.5T

FW 05X07X0.3T
\

M3X14PH

M3X8PH

FW 03X@9X1T &

717 —06X08X3.5
Collar 96X08X3.5

2506-012
FW 06X08X0.5T

Brg. 06X010X3ZZ

RAHI

FW 03X04.5X0.5T
L7y F L= (R)
Collective pitch lever (Rig|

2506-058

Brg. 06Xe10X3ZZ

A
/ i
N
N
FW 06X08X0.5T

2506-012
IV rEYFTYT b
Collective pitch shaft

717 —06X08X3.5
Collar 06X@8X3.5

TOREHTL I,

Use the lower hole.

FW o5X7X0.3TEFW 06X8X0.5T% i L C
IE DML ITHALTTLEE W,

Use FW ¢5X7X0.3T, FW ¢6X8X0.5T and install
in a way as to eliminate any play.

ht)

aL ey FLoN— (L)
Collective pitch lever (Left)

FW 03X04.5X0.5T
LA

M3X14PH

M3X8PH
FW 03Xe9XIT
05— § M2X8PH
05 ball

5

H—R<v 2 MOHMIL
Servo mount assembly

-
M3XI2MITS .o 12
M3X12 countersunk TS

.

Ny TN =AYb
Battery mechanical mount

FAKTy S bR

Servo mount support

M3XI121ITS
M3X12 countersunk TS

M3XI121ITS
M3X12 countersunk TS

F—RK<T b

Servo mount

A= A VEN
Front frame




A 7 & Caution

2 A A XY ORT
Main gear installation
/@ g}:m
M3X25CS ..oiieeeeeeeeeen 1
O [m
M3X3SS s 2
N Mast lock
M3FA TSy b, 1
\M3 nylon nut Y,

M3X3SS

AT ZPEVDIEVE[ LY EF, v XAV Y%
3B UM3X3SSTHEDITITE T,

Completely raise the main mast, insert the mast lock,
and fasten with an M3X3SS screw.

s,

Raise the main mast.

YA bavy
Mast lock

' AR ANEG[ ST

T 5.
Completely lower the
mast lock.

TA MOy 7 EVs TN '

=)

E VAN LETEHZOPFEVE,
Note : There is to be no vertical play in the mast.

A X & Caution

A4 AR
Main mast

Lobh W) EfFIF TS ZEWL,
Tightly fasten.

M3X3SS

ANy T 7S-12

Stop ring S-12
ﬁ{ P g

SEXAA »FYT77T
SE main gear 77T
IR

Pre-assembled

FW 012X018X0.5T |

\© FW 012X018X0.2T
P20 7 (F1)A) C,b/ DTy =V T,
P-2 O-ring (grease upNé—g BN 5 Tk — bl

Ay T LR T

@
/#g?
M3F+A > F v b N
M3 nylon nut N

F—=MabV7)3Ivy—

Auto-rotation torque limiter M3X25CS




8 D

a7 MEBDFEAL
Wash-out assembly

p
©  (fommm

05 ball

© (o

M3XI10PH ....ccooviviiiiiiine 2

(O I

Z—FIVE Y e2XI118........ 2
Needle pin 92X11.8

O 1

Brg. 03Xe6X2.5FZ7Z ............. 4
FW 03X04.5X0.5T ............... 6
. v

FW 03X04.5X0.5T

Brg. 93X06X2.5FZZ

M3X10PH

FIUT AT — A
Radius arm

—— FJVE »e2X11.8
Needle pin 92X11.8

FW 03X04.5X0.5T

A4 K7ay s
Slide block

M2X8PH

oS AR — )
@5 ball

JAvaTyharyhag— 7 —2A

Wash-out control arm
A 7£ B Caution

J4varyharsa-Jb
T—LORAZIEELTLES
(A

Note the orientation of the
wash-out control arm.

9 7L —RFKRIVF—DHL A\ = & caution
Blade holder assembl
y MEOKE VS FEDAS T
Large hole Small hole
@ h MOEHAILTET, 'MGrease
© [ Two must be assembled.
M2X10CS oo 2
+w&~
Py VR 2 M2X10CS g5k — )L mm“
05 ball | 05 ball
S
~ 1230F 9| \/ﬁW@
Shoulder Groove inside
M3XS8TS b T A2, 4 TL—FERNVF—
M3XS8TS truss-2 Blade holder
ATANT Y Y —
Brg. 05Xe13X4Z7 ................ 4 Thrust washer
g J

Brg. 05X013X4ZZ

05K — V) it (&

05 ball mounting position

W T Ao TLIEE W,
Make sure to apply grease.

Brg. 05X013X4Z7Z

M3X8TS kT A2
M3XS8TS truss-2




11| [¥—v—mom
Seesaw assembly
Yy =T
Center hub
(@ (mmm )
M3XI12PH ... 2
(::) (]mmmm s\\\\ Brg¢3X¢7X3ZZ
M3X6PH .....cccvvvvveeeiene 2 FW ¢3X04.5X0.5T
@ Emmm Brg.¢3Xp6X2.5F ZZ
M2X8PH .....ccvveveeeeene 4 @5 R =
@ @ @5 ball
8 4 FW #3Xp4.5X0.5T
Brg.¢3X¢6X2.5F ZZ
M2X8PH
E| @\/%5/ M3X12PH
Brg. 03X07X3ZZ .................. 2
g Brg.¢3X¢6X2.5F ZZ TELL ST
Eﬂ Mixing arm
e e3XoeX2.5E 72 ] A ¥ & Caution
1. 03X00X2.5FZ4 ............. M3X6PH N -
C) ﬂ =V —DOBFEEICTEERLS AL,
Note the installation orientation of the
FW 03X04.5X0.5T .....ovvvvoe. 8 seesaw
o J :
. ; ot ] 5 1)
- = P e
12 AFESA Y —ERDOMEIL Quick-dry adhesive
Stabilizer assembly
Ve ~N A=B=#J131mm
@ @ A=B=Approx. 131mm
OSHR= IV o 2
05 ball
@ (Jrmmmm B
M2X8PH ....ocovvieveiee 2
MAXASS ..o 2
©
M3X3SS . 4
N\ %

AR PS Advice

DRAZERAFwIS—E AR T L— RO AR ZEBHLET,
Apply quick-dry adhesive between the stabilizer stopper and the stabilizere.

@Y zA MIIOHUMNARETT . AITNHIC K o TBIFADRER LT {fEEW,
754 MEEBY A PRI KB 5550H 0 £9, MMk
NG VAMENIZLTEBRNDH D FIT DT, ¢4V 21 b THEL TS fc“é W,
It is possible to remove the weight and set it depending on the desired flight characteristics. After a
flight, there may be a case that the ¢3 weight will be difficult to detouch. If it is forced to
detouch, it will be broken and cannot keep the balance. Therefore, adjust it with g4 weight.

5L9BLEENT

A ¥ & Caution

ABEZAY—TL—RFONFXERY .,
T—ThETBVTRHREL T EZSL,

Balance the stabilizer blade and apply tape on the
lighter side to adjust.

BOHIC

RAESAHF—-TL—FERA

—== X

parallel,

AZETL—FA b vIS— 3X3SS AZETL—F
Stabilizer blade stopper Stabilizer blade
Sy
sy B
Cap Adhere
M3X3SS

037 LA b (HLIZIE)

ot s 93 weight (preassembled)
04 T A b LI
¢4 weight (preassembled)

AZVY A b= )T — L4
Stabilizer control arm

W

M2 X 8PH
@58 — b
¢5 Ball
ALY ET AP —IN— R .
Stabilizer bar ALY EX D 8=
Stabilizer stopper

ESA4¥—ar b O0—-IL7—L4
IEFITTHD &S

The stabilizer blade and the
stabilizer control arm must be




M2X12CS EX 05— VH=6.5
EX 05 ball H=6.5 M2X8CS
5. M2X
~ AN
) -

TIR—=T L —

13 | | B=F =~y R&/I 4y 22T NRIZAT v 2 2T L — MEBOBRA
Rotor head, wash-out and swash plate installation
4 N
C A i E Caution
M2XI18CS oo, 1 STUFTRAF—LEDTATYS 2Ty
P N=TL—FDODRVADERY MIE
@ DT T &0,
Mﬂ- £ayFy b o 1 Make sure to ins_tall the radius arm
M3 nylon nut to the longer pivot of the swash
upper plate.

M3FAarFv b

M3 nylon nut
M2X141ITS oo 1 =T
M2X14 countersunk TS Center hub P M3XI14IITS

P
@ Dmmmmm M3X/14 countersunkTS
M2XSCS oo 5 A \ P
S~
Q©  [rommmmm Mz)(lscs/@s@p
M2X12CS oo 2 ! SY ATy
Radius block

©  [rmmmmmmmm
M2XI14CS oo 1

. Zrv a7 T h
[I]] Wash-out
EX 05K — VB 5 = s
EX 05 ball with stand —]Za;lz jﬂ: -4
EX 05— JVH=6.5 oo 2 ATy a7 L=}
1 -

Z s .. ATy aTyIN—T
0357 T A M2 ... 1 L—hrDORIE °M
03.5 radius pin for M2 PO — i3, 90
N J fo~ REFALET,
Main mast

Use 90° holes as
$ () shown in diagram.

14CS

A . .
Upper plate &\ 03.57 VT A YM2H
M2X8CS /%\ > < 93.5 radius pin for M2
N EX 058 — VA
EX 05K — IVENf o —>5 EX 05 ball with stand
EX o5 ball with stand ) EX 057K — )VH=6.5
O Y /IS EX 05 ball H=6.5
%A &‘
AN
.~ M2X12CS
M2X8CS &

uy—7r—Fh
Lower plate

EX 05K — V&
EX @5 ball with stand

[0]

90"

~ARR
Mast hole




T—IVINY T 2 TEROET

16 Tail housing installation

/© @ B ﬁ
M2.6X8CS oo 2
© [m
M3X5SS oo 1
@ (frmmm
M2X8PH ..o, 1
1
EX 05K = IVER 1

EX o5 ball with stand

© (w

HA FEUM3X6.3.............. 2

Guide pin M3X6.3

@ B M3X5SS
M2F Y B e, 1

M2 nut

©]]

Brg. 04Xo8X3ZZ ..o, 2 R i RVAT-
@ ﬂ T =T =)= ¥ 7h
\FW 04X06X0.5T ..o 2/ Tail pulley shaft

A 7 & Caution

Brg. 04Xe8X3ZZ \

L= T — 5
Lever collar \
i ‘/M3X6.3/?

Guide pin M3X6.3

T—IVEYFTL—h
Tail pitch plate

Factory-assembled

7 FPDLKIFAICEDE THOAL,
BExIOy TREFERL TSV,
Align with the shaft’s indentation and

T=INT T T
Tail housing

M3X5SS
fasten. Make sure to apply screw lock 3 R
adhesive. ToNVT—)—wx T b
Tail pulley shaft

DHHEMLFEADHEDE. Ay 7324 FTLoRY EEAESNTVET,
WUSNTEIE. T—=INGT o THRENRXTY T - TL—RKKRILE—%EDERSR
E2THU, F44—FETHLTLESIW, BTOY 7214 b EH. BRh®T
<HYU%ET,

The parts which are assembled at the factory before shipment are all fixed
with a thread-locking agent. When removing any of these parts, remove all
the parts such as the bearing and blade holders form the tail housing, and
heat them with a lighter. The thread-locking agent will be loosened due to
the heat and the parts will be easier to remove.

FW 04X06X0.5T

© TV F L N—
Tail pitch lever

M2Fvhk
N M2 nut
% EX osH—LEft
@ EX o5 ball with stand
@/ M2X8PH
1

M2.6X8CS

A ¥ & Caution

AAREV G, T=IWEYFTL—-FDIVICIIED
SO TLZE,

Install the guide pin so that it fits into the tail pitch
plate’s groove.




T —IVT — LN T ORI
Tail boom pipe installation

4 N
@ lllIl|l|llllll|l|l|l|l|ll|l||||||||ll||||l|l|l|llll
2

M3X25PH ..o

© {0

M3+ ARl 2

M3 nylon nut thin type

© |

17

M3FA B F Mg
M3 nylon nut thin type

-

FW 02.6X07X0.5T

717 —3X6X8.75
Collar 3X6X8.75

e

Protrusion

FW 02.6X07X0.5T................ 2
71T —3X6X8.75 eovrerrerene 2 A 7 & Caution
Collar 3X6X8.75 - —— -
N SN F =T =LA TDIVET—
Wr—ZORPIOMERICIEHAA
TLFEELY,
Align the groove on the tail boom
pipe with the protrusion on the
inside of the tail case and insert . M3X25PH
22 7—'—}[/7_A7I/—X§B®%E_\Jl:
Tail boom brace assembly TR A
Epoxy adhesive

© B

M2.6X8CS.....cooviiiiiiin 4

M2.6X8CS

AR A
Epoxy adhesive

T—=WVT—=ATL—A¥—3IF)
Tail boom brace terminal

M2.6X8CS

M2.6X8CS

c
"l«,,,,@

T=IVT—ALTL—A
Tail boom brace




03 | [ EROm

Tail fin stabilizer installation

N

0B

ML LAY

© (e

() |
© [

Collar 3X8X3

M3FA TG b
M3 nylon nut

M3X40CS ..o 2

M3XI2TS i 2

FW 03Xe0XIT...ccvvvnnn 2

717 —3X8X3 e 2

A 3 & Caution

FW 03Xe9XI1T

H—RKFRHE
Horizontal tail fin

717 —3X8X3
Collar 3X8X3

R#E/ Y F(A) NO~NE
Tail fin stabilizer band (A) Ol

FH—=IAF
Rudder guide

LTS,

ChETORRFATXTORI P, BEICHDOATA TSP,

Check that all screws installed to this point are well fastened.

M3X40CS

RIS

A i & Caution

Talil fin stabilizer band (B)

M3FAHaFvh
M3 nylon nut

I*(B)

M3FAmsF ok
M3 nylon nut

T=INVT—=LTL—A
Tail boom brace

AR

(GRS

Inclined

VS

Hil

Front «
HE DY
Inclined

RENY FIETRIOLH 2% 5 X IZHUfFITT

Install the tail fin stabilizer band as shown below.

BB F(A)
Tail fin stabilizer band (A)
R#E /N2 F(B)
Tail fin stabilizer band (B)

10




Cabin installation

~

(@ (o
M3X8TS K T A-2 oo 4
M3XS8TS Truss-2

i o Frr
FYEF =T Cabin
Cabin damper rubber

B S
7L — 4l
P o .
Frame FXYELETIN=T A
(Inside) Cabin damper bushing

At BRREAERCTHEE L 5
After it is installed, fix it with quick-drying glue.

FYEIT =Ty
Cabin damper bushing

R A e WA

Cabin damper rubber
FYELET =Ty
Cabin damper bushing

R A2 YA U

Cabin damper rubber

FrYEU A4 RNL—)V

/ Cabin guide rail

— .
A i & Caution

MEBH2E R 21 KL —IbE X v E > OERIC
BT TS0,

Please fix the guide rail which has two hollows
to the left side of the Cabin.

M3X8TS k 7 A-2
M3XS8TS Truss-2

A * & Caution

ZVDBEEIRL 2D ETFoTLEEL,
Confirm that the all screws are tightened completely.




IN—Y 1 Z b

Parts list 2532015 2511004

0404-547

2539-014

N

2531-001

\/ -
0403-212

0402-207 |
=S
9
-/
0402-014

e

2533-012 2508-003

2505-020

2506-009

0402-591

0402-574 — 2521140

C ORI
BHBGERBE 20 £3,

2506-016

2529-005
@ﬁ > ]
2505-006 L %

@)
0402-580 — =
@ 2532-008 2505-006
\H ;

12



I — KNo. i NE | BEAkAmeg (1) fii %
Code No. Particulars Q'ty | Price (Yen) Remarks
0402014 | SAPE 778 1 300

0402016 | oo T Do ser | 3000

0402-574 gg iﬁ@iﬁéﬁ?ﬁﬁn 11 i:t 7,800

0402-682 é;ni;i T faif [ 2 300

0402-580 SEZ;I_ (;rl;\?g fﬂg—;t:ti‘gr?;sss};mbly 11 ?St 1,500

0402-591 | oF ﬁlgn’g:?yf 1 3,800

0402207 | 787 LT T 2 | 1000

0402-286 gE/l;a:tZr}]/)éz— I\)/(lejc]hz;li/ex;’lzt;t 7t 11 ?Zt 1,200 g;rg\jvjs- attaches
0402-665 I:]agufs? s7t\a§\s7;—tﬁ b 1l iett 300 g;rgv{vst attaches
0403-212 éaiﬂ‘i‘;z]‘;l;f 2 1,600

0404547 | e o vaanine 4| s

0412-359 Sgyﬁfniiﬁ\ﬁ; t])\;nd ! Egt 300

2500048 | pre- oKLY T 1| 1500

2505-006 | M3 ?:yfofni Jh 10 200

2505-020 Mg -rjl_yiforllj n\:tﬁ(;lgn };ygﬁ;)iﬂ . 10 300

2506-009 | FW 02.6X07X0.5T 20 100

2506-010 | FW 63X09XIT 20 100

2506-012 | FW 6X8X0.5T 5 500

2506-016 | FW 012Xo18X0.5T 5 300

2506-058 | FW 5X7X0.3T 5 500

2508-003 5'10; rfngs'} 5751 5 500

2511-004 gr(‘)jssxm)e(n;/b::: ;4§A)(33>€(§38 2 500

2521-129 | [1 7 3X8XS 2 500

2s21-140 | [ RRST 2 500

2525014 | B ey 2 | s00

2529005 | E120Y I;/g @ 5 300

2531001 | Z7 P AZ Y 2 M3X3 10 300

2532008 | ;VSZIZV;ZI\&’(); —M3X25 10 400

2532013 | gsc/rZW7l\\/173)]()45L —M3X40 10 400

2532080 | S50 2 i s P 10 | 800

2533012 | T e MxS. 20 | 100

2535-001 T?ap/pllig/sciez\v f/[;))(?Z_(:ol?J/[l?t?rls%lnﬂl](lga‘zk 10 100

2536001 | M s 10 | 100

2539014 | M3X38 &4 2 300

M3X38 worm screw

13




MEMO

14




MEMO

15




EOR—FkES%t HROS30 UmieD

3-3-1 SAKURAGAOKA, FUCHU-SHI,

LEEMFmE=TE3&1 77260006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)44-9088(ft) FAX:47-6108  TEL:81:847-44-0088 FAX:81-847-47-6108

A\ EE Note

OREOABTN—BE Z 3B BM THRA T ERBLEIATVET,

QOFZEDABIC DOV, WRFELELICEETZIEFHY ET,

QOAREZEDHABICDVWTALEHL TN ETH., A—ZAELSPEY, BHbIEEBRM
EDOZENPBNELEDL, T—HRAEEVETIOBBOWALET,

@OBALAHBERIOVWTRABEICPPHSTEREEVPRETOT, TTHELIZE L,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(®Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

®ltem @ not withstanding, we cannot be responsible for events related to the operation of your
model.

SHITE7R
First printing

FE1RET
July 2019

H.1




